AGREEMENT FOR ENGINEERING AND DESIGN SERVICES FOR
LAKE COUNTY SANITATION DISTRICT (LACOSAN) FULL CIRCLE
EFFLUENT PIPELINE AN UPDATE TO THE 2004 PRELIMINARY
DESIGN REPORT

This Agreement is made and entered into by and between the County of Lake, hereinafter
referred to as “County”, and Jacobs Engineering Group Inc., hereinafter referred to as
“Consultant,” collectively referred to as the “parties”.

1. SERVICES. Subject to the terms and conditions set forth in this Agreement, Consultant
shall provide to County the services described in the Scope of Services attached hereto and
incorporated herein as Exhibit A at the time and place and in the manner specified therein. In the
event of a conflict in or inconsistency between the terms of this Agreement and Exhibits A/B/C,
[...]
= Monitor Scope, Schedule, and Budget. Oversight will
eliminate surprises and mitigate any identified trends,
with progress reporting through PMWeb to keep the team
informed.

= Manage Change. Recognize and identify change as soon
as it arises, quantify the impact, and manage it to
successful resolution.

= Start off with a knowledgeable team. This team is
familiar with the project challenges and can use that
knowledge to be efficient with scope level of effort
and schedule.

Quality Assurance/Quality Control (QA/QC)

Jacobs’ quality management program requires rigorous and
continuous QC on all projects. Wayne Ohlin will be responsible
for technical review of the design documents to ensure the
project has a sound basis for moving through to final design.
Aspects of our QC program include independent QC review in
advance of all deliverables and consultation early on and
throughout the design process regarding all important design
decisions. This level of engagement results in fewer surprises
and rework necessary at milestone reviews.

Cost Control

We understand the most effective approach to managing
cost is to keep the project on schedule. We will build a
baseline schedule during initiation activities and will
develop and use cost control processes that complement
the District’s standard operating procedures to integrate
budget and expenditure information with the baseline
schedule. Michael will inform the District of the financial
aspects of the project through to completion. He will report
on the status of budgets, commitments, risks, and
opportunities related to project costs.

Schedule Management

Michael will oversee development and maintenance of the
schedule, coordinating input from all relevant parties. He
will establish and manage the schedule baseline in
alignment with the change management process and
confirm the schedule progression reflects the current state
of work. Michael will also establish reporting on the status of




Lake County Sanitation District Full Circle Preliminary Design
I ——————————

interfaces, delays, risks, and opportunities related to
the schedule.

Independent Technical Review/Design Check

Independent technical reviews will be performed to provide
senior technical input, direction, and quality oversight on all
deliverables and tasks.

Constructability Review

When we perform constructability reviews, a written
comment log will be provided to address the issues and
resolved notation. Our team will attend meetings and
provide constructability consultation to the design team as
directed by the District's Project Manager. Constructability
reviews will focus on phasing, staging, access, and other
factors that could impact the schedule, cost, and quality of
the construction. Constructability reviews will include
reviewing and expanding the preliminary construction
schedule and designing construction staging plans to
expand on potential cost and time savings by conducting
value engineering workshops, industry outreach, and risk
register development.

Risk Management

Collaborating with owners in identifying risk and mitigation
strategies is fundamental to our management approach.
Aspects include using a risk register to identify risks;
focusing on risks that add the highest cost and schedule
impacts to the project; developing strategies to eliminate,
minimize, or offset these potential impacts; updating the
risk register; and incorporating risk mitigation measures
during design and throughout the project.

Task 2.2 - Progress Meetings

Progress meetings will be held to review scope, budget, and
project status and make time-sensitive decisions. Upcoming
schedule activities will also be reviewed. The team will be
kept apprised of project progress via monthly progress
reports. Jacobs will update the County at monthly progress
meetings with the District's Project Manager.

Task 3 - Engineering Approach

Our engineering approach involves evaluating existing
wastewater treatment facilities and reviewing data from
state, regional, and local agencies on population and land
use within the project area. This dual focus will identify
suitable sources for our effluent pipeline and assess
anticipated wastewater flows based on current and projected
land use and population trends. By evaluating plant design
and treatment schemes, design influent flows and loads,
effluent quality, current operational performance, and

vacobs

requlatory compliance, we aim to select facilities that meet
our criteria for quality, quantity, and legal obligations.
Additionally, analyzing land use plans and population
projections will ensure our project aligns with future
demand, supporting sustainability and efficiency goals.

Technical Tools and Processes

Jacobs is an industry leader in the development of planning,
estimating, and O&M tools for conveyance design. A few of
the tools and processes we use are highlighted below.

= Building Information Modeling (BIM) Expertise. Our
project delivery plan will meet the District's BIM
requirements with our specialized resources and BIM
and Maximo capabilities.

= Reliability Centered Design (RCD). We will plan ahead
to improve reliability and minimize unnecessary
maintenance. Systematically implemented RCD will
result in a smoothly operating system that provides
efficient, uninterrupted service.

= Leverage Construction and Operations Capabilities.
Engage in-house experts toward a design that is
constructible and operable to meet District goals and
provide assurance on capital cost, schedule compliance,
and operational efficiencies.

= Hard-Dollar Cost Estimating. Accurately reflects
current market pricing and escalation with a cost
database developed exclusively for conveyance work.

FCEP

The proposition entails the strategic placement of the
recycled WTP at Middletown, with the principal objective of
optimizing facility deployment. A compliance point will be
established downstream of the tertiary treatment system at
Middletown to ensure the final tertiary disinfected effluent is
in compliance with Title 22 Tertiary Recycled Water
Standards, prior to its conveyance to the Geysers

cooling towers. It is important to note the feasibility of this
approach hinges on its compliance with regulatory
standards. If any compliance issues arise and prevent the
mixing of lake water prior to tertiary treatment, there might
be a need for LACOSAN to provide separate tertiary
treatment processes, one at the Southeast WWTP and
another at the Middletown WWTP. This scenario would
prompt a careful assessment of the Kelseyville and Lake
Port connections.

In the pursuit of regulatory compliance, an integration of
tertiary filtration and disinfection process is required for
recycled water treatment process. Pre-treatment steps may
also be considered to improve the effectiveness of the
filtration process by addressing potential

contaminants earlier.




vacobs

The selection of an appropriate disinfection method is
important to ensure Title 22 Tertiary Recycled Water
Standards will be met. The choice between chlorination and
UV disinfection requires careful evaluation of factors such as
effectiveness, simplicity, environmental impact, long-term
sustainability, and cost savings.

Task 3.1 - Analyze Existing Data
Review Existing Wastewater Treatment Facilities
The existing wastewater treatment facilities include:

= Northwest Regional, Southeast Regional, Kelseyville,
and Middletown WWTP - owned and operated by
LACOSAN

= (learlake Oaks WWTP - owned and operated by the
Clearlake Oaks County Water District

= Lakeport WWTP - owned and operated by the City of
Lakeport Municipal Sewer District

General information on plant design and treatment
processes is described in the following section. Upon
reviewing the available data for existing wastewater
treatment facilities, we discovered a range of historical data
related to flows, loads, and effluent quality. However, this
information is not up to date and does not reflect the most
current conditions. To address this and accelerate our review
and analysis, we will:

= Use Existing Plant Knowledge. We will leverage
detailed existing knowledge on plant design and
treatment processes as foundational information to
expedite the analysis. Understanding already
established processes such as headworks, biological
treatment, and disinfection schemes across these
facilities allows us to quickly identify commonalities
and variations without redundant groundwork.

= Engage with Local Authorities. We will engage with the
County to obtain the most recent data available. By
combining updated data with our extensive historical
insights, we can assess current conditions against
historical trends, significantly speeding up our
analytical phase.

General Plant Design and Treatment Schemes

The wastewater treated by the Northwest Regional,
Southeast Regional, and Middletown WWTPs is domestic
wastewater from residential and commercial users within the
LACOSAN services area. The wastewater is treated through a
headworks process (mechanically and manually bypass bar
screens) followed by secondary biological treatment in
aerated lagoons and sodium hypochlorite disinfection.

Lake County Sanitation District Full Circle Preliminary Design
e ———————————_———==——

The wastewater treated by the Clearlake Oaks WWTP is
primarily domestic wastewater in the community of
Clearlake Oaks. The collected wastewater is treated through
a headworks process followed by an extended aeration
process, secondary clarifier, and chlorine disinfection. The
treated sewage then combines with the effluent from the
Northwest Regional WWTP and discharges into the
LACOSAN Southeast Reservoir.

The Lakeport WWTP consists of an influent screening, two
facultative/stabilization ponds arranged in series, a chlorine
disinfection system, and a storage reservoir.

The Kelseyville WWTP consists of three
facultative/stabilization ponds arranged in series and a
fourth pond that acts as an effluent pump station clear well,
as well as a reservoir for the chlorine disinfection system.

Flows and Loads

The historical flow data of the WWTP secondary effluent are
presented in Table 1. The high maximum month flow to
average annual flow ratios at the Clearlake Oaks, Northwest,
and Southeast facilities indicates significant wet weather
impacts. For example, Northwest WWTP experienced a
maximum daily flow of 6.3 mgd in 2019. Our analysis will
further assess flow variability from each WWTP along with
the effluent storage capacity to help determine the required
capacity of the FCEP infrastructure to reliably dispose every
drop of LACOSAN's effluent.
Table 1 - Summary of Secondary Effluent Flows
Min Average | Max
Monthly | Annual | Monthly
(mgd) Flow
(mgd)

WWTP

Flow
(mgd)

Clearlake Oaks 0.21 0.35 1.53
Middletown 0.08 0.12 0.25
Northwest Regional " 0.75 1.21 4.38
Southeast Regional V' 0.00 0.80 3.69
Kelseyville @ 0.26 0.46
Lakeport @ 0.54 0.95

(1 Based on 2019-2021 historical data
) Based on 2003 historical data

LACOSAN, in collaboration with the Geysers operator, has
secured a water supply agreement with Yolo County for the
use of the water in Clear Lake. This agreement permits the
withdrawal of up to 7,950 acre-feet of water annually from
the lake. The District has the flexibility to use this water
according to its needs, with the stipulation that no more
than 10% of the total water entitlement can be withdrawn in
any given month. Currently, the District employs this water
right to augment the effluent flows within the SEGEP system.




Lake County Sanitation District Full Circle Preliminary Design

Effluent Quality

The historical chemical quality data of the WWTP secondary
effluent was used to calculate flow ranges as presented in
Table 2.

Table 2 - Summary of Effluent Quality of the
Wastewater Treatment Facilities

Secondary Effluent

Parameter WWTP BOD TSS pH
(mg/L) (mg/L)

Clearlake Oaks 115 NA 8.2
Middletown 329 NA 8.1
Average  NorthwestRegional 144  NA 7.7
Southeast Regional 539  35.2 79

Lakeport 154 40
Clearlake Oaks 10 NA 8.2
Median Middletown 30 NA 8.1
Northwest Regional 12 NA 1.7
Southeast Regional 44  30.5 8.0
Clearlake Oaks 247  NA 8.4
95th Middletown 58.7 NA 8.1
Percentile Northwest Regional 309  NA 8.2
Southeast Regional 116.5 65.6 8.0

BOD = biochemical oxygen demand
mg/L = milligram(s) per liter

NA= not available

TSS = total suspended solids

Current Discharge Permits

The six wastewater treatment facilities within the County are
each permitted through the waste discharge requirement
(WDR) permit. Summary of current permits for the six
treatment plants will be developed to confirm:

= Permitted flow
= Effluent quality limits
= Permitted disposal points

The information compiled in this task will be compared to
current and future flows and loads to inform the effluent
flows the County will be required to manage, and to estimate
the timeline at which these WDR permits will need to

be updated.

The State of California Water Recycling Criteria (Title 22
Section 60323) requires an engineering report for all
recycled water projects, which must be submitted when a
change to the existing recycled water system occurs.
Connecting additional treatment facilities to the existing
SEGEP will trigger the requirement to develop a new
engineering report with detailed descriptions of the new

vacobs

recycled water system. In addition, if a centralized treatment
system is considered to produce higher quality (e.g.,
disinfected tertiary) recycled water, the centralized
treatment plant will become the permit compliance point.
Jacobs will evaluate the impact of the full-circle concept on
the County's permitting requirements and will provide a
summary of additional permitting
requirements/considerations for the full-circle concept,
including the impact of potentially upgrading the treatment
system to California Title 22 disinfected tertiary recycled
water, whether via a centralized plant or individual upgrades
at each of the six treatment plants.

Existing Population and Land Use Review - Future
Projection

General information regarding current population metrics,
alongside projected annual growth rates, and average daily
wastewater flow production per capita are required to
project the future wastewater flows to each treatment facility
under consideration. Understanding these parameters will
allow us to tailor our strategies and plans to meet
anticipated demands. It will also enable the identification of
potential capacity challenges and inform necessary
upgrades or expansions to accommodate future growth.

Updated land use data will be collected from the County's
GIS database and used to identify current and future
potential customers of recycled water that will be quantified
and evaluated for treatment and conveyance
implementation in the updated report.




|
uaCObS Lake County Sanitation District Full Circle Preliminary Design
| e ———————————_———==——

Task 3.2 - Review Previous PDR

Recommendations from the 2004 PDR will be reviewed and
compared with the latest published general plans for
purposes of updating projections of recycled water supplies
and irrigation demands. Collaboration with Calpine will help
update potential demands for groundwater recharge at the
steam fields. Accordingly, Calpine’s water quality standards
for recycled water will be considered during evaluation of
treatment alternatives.

Task 3.3 - Finalize Updated PDR

The updated PDR will consist of evaluations for the following
potential program features:

= Sizing of a new recycled water pump station at the
Lakeport WWTP

= Upgrades/changes to the existing Kelseyville PS,
SEGEPS, and B-Street PS

= Sizing and configuration of a new lake pump station
that would supply raw water to the Kelseyville WWTP

= Treatment technologies compatible with
algae-laden waters

= Locations where treatment upgrades could occur

= Pipeline routing alternatives to provide safe, efficient,
and reliable conveyance of treated effluent to the
existing transmission system

= Use of existing storage ponds for purposes of flow